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REPORT OF ANALYSIS

Ref.No. :
SCM-206

Date
23-Nov-58

Certificate of Analysis
Origin : Hong Kong
We have finished the analysis of silver sample received on 25 October 2015 the results are as following:

1. Silver Content

Our ref. Before melt After melt Lab Customer | Ag % | Fine silver
298317G6 18.30 18.30 - - 99.99| 18.298
298317G7 18.10 18.10 - - 99.99| 18.098

Total - - -

2. Au, Bl, Cd, Cu, Fe, Mg, Ni, Pb, Sb, Se, Te, Zn content of the silver sample

Our ref. Au Bi | Cd| Cr| Cu [Fe|Mg| Ni Pb Pd Sb Se Te Zn
298317G6 1.6 - - - 1.8 | 3.7 - - 21 18.60 - - - -
298317G7 | 1.8 - - -1 91|36 - - - - - - 3.6 -

*%
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